



**TAGANROG METALLURGICAL PLANT PJSC**  
 347928, 1 ZAVODSKAYA STR.,  
 TAGANROG, ROSTOV REGION, RUSSIA

ПАО "Таганрогский металлургический завод"  
 347928, Ростовская область, г. Таганрог, ул. Заводская 1  
 e-mail: fax@tagmet.ru, телефон: 8(8634) 65-00-30

FN number:

CONTRACT # T-EM-0169 (14)  
 КОНТРАКТ № 0828ER # 20012610126-12698  
 ЗАКАЗ-НАРУЧКА №

CONSIGNEE: Общество с ограниченной ответственностью "Сантехкомплект"  
 ГРУЗОПОЛУЧАТЕЛЬ: г. Видное/142701 ШОССЕ БЕЛОКАМЕННОЕ, Д.1, КОРП. 4, ПОМ 80

Выпуск/Issue: 02.45.01.14.03.2016 13:31:11

Date of issue: 23.11.2018  
 Дата выпуска

Number of vehicle: M800PK761  
 № транспортного средства  
 Certificate # 91805649  
 Сертификат №



Size, mm / Диаметр, мм: 49 x 3  
 Special requirements: separation without complex, chemical weight, hot-rolled strip, ГОСТ 3202-75, random length, no inside flash removal, galvanised, no  
 Product Name: Cold-chamber annealed with ГОСТ 3202-75  
 Трубы горячего проката в отпуске по ГОСТ 3202-75  
 Mill control protocol # / Протокол №: /  
 Sample # / Образец №: /  
 The type of test / Вид испытаний: /

Chemical composition, % / Химический состав, %	C	Mn	P	S	Si	Cr	Ni	Cu	As	Technical test / Испытания
The type of test / Вид испытаний	X100	X1	X1000	X1000	X100	X100	X100	X100	X1000	Deformation / Деформация
9-15	9-15	0.25-0.5	40	50	29	29	29	29	80	V
9-15	9-15	0.25-0.5	40	50	29	29	29	29	80	V

The product marking is in accordance with the Buyer requirements.  
 The product complies with the Russian Federation standards and is not supplied in other countries without the manufacturer agreement. In the corresponding technical quality based on the reference to the certificate number in laboratory.

Notes:  
 1. Visual and dimensional inspection / Визуальный контроль: Not tested / Не испытаны  
 2. V. Surface analysis / Анализ поверхности: Not tested / Не испытаны  
 3. C. Corrosion tests / Испытания на коррозию: Not tested / Не испытаны  
 4. R. Backcheck analysis / Проверка качества: Not tested / Не испытаны  
 5. X. Fatigue tests / Испытания на усталость: Not tested / Не испытаны

Visual and dimensional inspection / Визуальный контроль: /  
 Thread inspection / Контроль резьбы: /  
 Thread parameters / Резьбные параметры: /  
 Weld thickness verification / Толщина сварки: /  
 Penetration / Проникновение: /  
 Marking / Маркировка: /  
 Radiography control / Радиационный контроль: /  
 Mechanical properties / Механические свойства: /  
 Surface analysis / Анализ поверхности: /  
 Corrosion tests / Испытания на коррозию: /  
 Backcheck analysis / Проверка качества: /  
 Fatigue tests / Испытания на усталость: /

Endorsement by third party inspection / Подтверждение независимой инспекцией (STAMP)  
 OGD PJSC "TAGMET"  
 ОТК / ПАО "ТАГМЕТ"  
 Signature / Подпись: /  
 Potapova M.A. / Потапова М.А.

Comments / Примечания:  
 Metallographic analysis of the samples taken from the hot-rolled strip. The samples were analyzed in accordance with the requirements of the standard. The results of the analysis are given in the certificate. The metallographic analysis was carried out in accordance with the requirements of the standard. The results of the analysis are given in the certificate. The metallographic analysis was carried out in accordance with the requirements of the standard. The results of the analysis are given in the certificate.





**TAGANROG METALLURGICAL PLANT PJSC**  
 347928, 1 ZAVODSKAYA STR.,  
 TAGANROG, ROSTOV REGION, RUSSIA  
 ПАО "Таганровский металлургический завод"  
 347928, Ростовская область, г. Таганрог, ул. Заводская 1  
 e-mail: [tagmet.ru](mailto:tagmet.ru), Телефон: 8(8634) 65-00-30

**СЕРТИФИКАТ ЗАВОДСКИХ ИСПЫТАНИЙ / MILL TEST CERTIFICATE**  
 CONTRACT(Spec) # T-EM-0169 (14)  
 Контракт (Spec) №  
 ORDER # 200126/0126-12698  
 Заказ-наряд №  
 CONSIGNEE: Общество с ограниченной ответственностью "Сантехкомплент"  
 Грузополучатель: г. Видное 142701 ШОССЕ БЕЮКАМЕННОЕ / П. КОР. 4, ПОМ 50

№ инвойса  
 Date of issue 23.11.2018  
 Дата выпуска  
 Certificate # 91895649  
 Сертификат №

Берлин/Берлин, 02.4.9 от 14.03.2018 15:21:11  
 Number of vehicle М300РК1Б1  
 № транспортного средства

Pos. / №п.	30	Steel Grade / Марка стали / Группа прочности	Zinc	Size / Размер	40 x 3	Bundle # / No пакета	Quant. / Кол-во	Length / Длина	Width / Ширина	Height / Высота	Netto / Нетто	Brutto / Брутто	Theor. weight / Теор. вес	Length / Длина	Width / Ширина	Height / Высота	Netto / Нетто	Brutto / Брутто	
Pos 30:	381	Bundles: / Пакетов:	2	Length: / Длина:	2971,8	Width: / Ширина:	9750,5	Height: / Высота:	10,193	Netto: / Нетто:	22471,7	Brutto: / Брутто:	9,154	Length: / Длина:	20150,2	Width: / Ширина:	20150,2	Height: / Высота:	20151,1
Pos 30:	381	Bundles: / Пакетов:	2	Length: / Длина:	2971,8	Width: / Ширина:	9750,5	Height: / Высота:	10,193	Netto: / Нетто:	22471,7	Brutto: / Брутто:	9,154	Length: / Длина:	20150,2	Width: / Ширина:	20150,2	Height: / Высота:	20151,1
Проверить подлинность сертификата качества можно на официальном сайте по адресу: <a href="http://cert.tagmet.ru">http://cert.tagmet.ru</a> . Для проверки подлинности сертификата качества перейдите по ссылке <a href="http://cert.tagmet.ru">http://cert.tagmet.ru</a> . Оставить отзыв о качестве поставляемой продукции можно на сайте Группы ТМК в разделе «Контакты/обратная связь» по адресу <a href="http://www.tmk-group.ru/feedback">http://www.tmk-group.ru/feedback</a> . Ваше мнение важно для нас!																			



Проверочный код  
 подлинности  
 ПАО "Тагмет"  
**КМULFGQMMEBH**

You can verify the authenticity of quality certificate on the official website at: <http://cert.tagmet.ru>. Enter the number of the certificate and the verification code. Also it is possible to make a verification using mobile devices that recognize the QR code.